



Centre Court,
Meridian Business Park, Leicester
LE19 1WD, United Kingdom

Tel: +44 (0) 116 263 0330
Fax: +44 (0) 116 263 0311/12
Web: www.intertek.com/consumergoods

Test Report

Number: LECFI00 362938 A1

DATE: 25/04/2016

Applicant: Techniche UK Ltd
30 Commerce Road
Brentford
TW8 8LE

For the attention of Les Chroboczynski

Sample Received: 08/01/2016

Your Reference: N/A

Specification: EN 1149-5: 2008

Components:

Sample Description: Raw Non Woven

Notes: Quilted Sample

Tests Conducted	Method	Sample	Pass/Fail
**Charge Decay – After Pre-Treatment	EN 1149-3	Raw Non Woven Quilted Sample	Pass Pass

RESULTS: See attachment

COMMENT: Where the results of a test fall close to the requirement, compliance with the specification may be affected by the uncertainty of measurement of the test. In those circumstances, the client is advised to contact the laboratory for further information

Unmarked tests included in this report are on our UKAS Scope 0947.

Tests marked (^) in this Report are included on Intertek Labtest Leigh UKAS Scope 1516.

Tests marked (^) in this Report are included in the UKAS Scope of the sub-contractor who performed the test.

Tests marked (*) in this Report are not included in our UKAS Scope.

Tests marked (**) in this Report are not included in the UKAS Scope for the sub-contractor who performed the test.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Note: A sub-contractor whose certification comes under the ILAC agreement would also be marked in the same manner as a UKAS sub-contractor.



Centre Court,
Meridian Business Park, Leicester
LE19 1WD, United Kingdom

Tel: +44 (0) 116 263 0330
Fax: +44 (0) 116 263 0311/12
Web: www.intertek.com/consumergoods

9266 **CHARGE DECAY BS EN 1149-3: 2004 Mtd 2					
SAMPLE	RESULTS				REQUIREMENTS
Raw Non Woven	AFTER: Water soaked and dried five time following method described in ISO 7771: 1985 (2013)				Shielding Factor: ≥ 0.2 and/or Half Decay: ≤ 4 s
	Shielding Factor (S)			Mean	
	0.05	0.03	0.05	0.04	
	Half Decay Time t50			Mean	
	0.17	0.19	0.18	0.18	
9266 **CHARGE DECAY BS EN 1149-3: 2004 Mtd 2					
SAMPLE	RESULTS				REQUIREMENTS
Quilted Sample	AFTER: Water soaked and dried five time following method described in ISO 7771: 1985 (2013)				Shielding Factor: ≥ 0.2 and/or Half Decay: ≤ 4 s
	Shielding Factor (S)			Mean	
	0.08	0.08	0.10	0.09	
	Half Decay Time t50			Mean	
	0.09	0.07	0.04	0.07	

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct